
1
Tartu 2021

ISSN 1736-3349
ISBN 978-9949-03-729-2

DISSERTATIONES 
TECHNOLOGIAE  

CIRCUMIECTORUM
UNIVERSITATIS 

TARTUENSIS
34

K
ER

TU
 TIIR

IK
	

A
ntibiotic resistance in connected engineered and natural aquatic environm

ents

KERTU TIIRIK

Antibiotic resistance  
in connected engineered
and natural aquatic environments



DISSERTATIONES TECHNOLOGIAE CIRCUMIECTORUM  
UNIVERSITATIS TARTUENSIS 

34 
  



DISSERTATIONES TECHNOLOGIAE CIRCUMIECTORUM  
UNIVERSITATIS TARTUENSIS 

34 

 
 
 
 
 
  

KERTU TIIRIK 
 

 
Antibiotic resistance in connected engineered 

and natural aquatic environments  
 

  

 
 

 



Department of Geography, Institute of Ecology and Earth Sciences, Faculty of 
[...]
achieved through changing the structure of a target so that the target is still able 
to carry out its normal function, but the antibiotic could not efficiently bind to it 
(target protection and target modification mechanisms; Figure 2B) or bypass the 
original target by producing additional low affinity targets (Peterson & Kaur, 
2018). Antibiotic modification/degradation is also a commonly used strategy for 
converting an antibiotic ineffective, especially in the case of aminoglycoside 
antibiotics and chloramphenicol. The best example of antibiotic degradation is 
the resistance to β-lactam antibiotics, which is typically conferred by antibiotic-
hydrolyzing enzymes known as β-lactamases (Peterson & Kaur, 2018). 

In general, Gram-negative bacteria are intrinsically more resistant to anti-
biotics than gram-positive bacteria due to differences in their cell wall structure 
(Du et al., 2018). The envelope of Gram-negative bacteria consists of an inner 
membrane, an outer membrane, and a peptidoglycan layer in the periplasm 
between the two membranes (Figure 3). Hydrophilic antibiotics (e.g., β-lactams, 
aminoglycosides, and glycopeptides) enter Gram-negative bacteria by diffusing 
through outer membrane porin proteins. Downregulating or replacing porins with 
more selective channels reduces the permeability (Figure 2B) of the outer 
membrane of the Gram-negative bacteria and therefore limits entering of the 
antibiotic into its cell (Blair et al., 2014). 



15 

 
Figure 2. The grouping of antimicrobials by target site in bacterial cell (A). Antimicrobial 
resistance mechanisms acting against the antimicrobial class are depicted in grid left of 
the antimicrobial class name according to the layout shown in part B. (B) The mechanisms 
of antimicrobial resistance in resistant organisms (right, in orange), depicted in com-
parison with susceptible organisms (left, in blue). To the left of each labelled mechanism 
is the legend annotation position used in part A. The figure is modified from Bool-
chandani et al., 2019. 
 
  



16 

Microbial efflux pumps that transport many antibiotics out of the cell are found 
in almost all bacterial species and are major contributors to the intrinsic resistance 
in Gram-negative bacteria (Figure 3). Efflux pumps can also confer high levels 
of resistance to previously clinically useful antibiotics when they are over-
expressed. Some efflux pumps have narrow substrate specificity (e.g., the Tet 
pumps that confer tetracycline resistance), but many are MDR efflux pumps that 
transport a wide range of structurally distinct substrates (Blair et al., 2015). In 
general, drug-specific efflux pumps are readily transmissible since they are usually 
located on plasmids, whereas MDR efflux pumps are usually chromosomally 
encoded and are not easily donated to other organisms (Schindler & Kaatz, 2016). 

 

 
Figure 3. Structures of multidrug resistance (MDR) conferring transporter families, 
including the ATP-binding cassette (ABC), major facilitator superfamily (MFS), multi-
drug and toxic compound extrusion (MATE), small multidrug resistance (SMR), and 
resistance nodulation division (RND) families. The figure is modified from Du et al., 2018. 
 
MDR efflux pumps can be divided into two main groups – primary transporters, 
which use the energy of ATP (adenosine triphosphate) binding and hydrolysis for 
efflux, and secondary transporters, which are powered by the electrochemical 
potential of the membrane (Blair et al., 2014). ATP-binding cassette (ABC) 
family transporters are members of the first group and second group includes the 
major facilitator superfamily (MFS), small multidrug resistance (SMR) family, 
resistance nodulation division (RND) family and multidrug and toxic compound 
extrusion (MATE) family. In Gram-negative bacteria, all the MDR transporters 
are located in the inner membrane. The RND superfamily MDR transporters 



17 

mostly join with their partner proteins to form tripartite pumps (Figure 3), which 
bind substrates at the inner membrane and periplasm to efflux them to the cell 
exterior, when in contrast, members of the other families of MDR transporters 
usually function as independent units in the inner membrane to translocate 
substrates across the membrane bilayer (Du et al., 2018). 

RND family of MDR proteins were once thought to be exclusive to Gram-
negative organisms, however, genes encoding proteins with structural charac-
teristics of RND pump monomers are found within the genomes of Gram-positive 
organisms in addition to the four other types of MDR efflux pumps (Schindler & 
Kaatz, 2016). Consequently, broad-spectrum antibiotics (e.g., tetracyclines and 
quinolones), that act on both Gram-positive and Gram-negative bacteria, are more 
extensively used in medicine than narrow-spectrum antibiotics that affect only a 
single group of bacteria. However, an antibiotic with limited spectrum of activity 
may be quite valuable for the control of specific microorganism that fail to respond 
to other antibiotics (for instance vancomycin, that acts against Gram-positive 
bacteria such as Staphylococcus, Bacillus and Clostridium). Also, antibiotic 
resistant Gram-positive organisms are responsible for some of the most serious 
human infections, including MRSA and VRE. 

Bacterial antimicrobial resistance is usually genetically encoded, which can 
occur through several mechanisms, including overexpression or duplication of 
existing genes and point mutations but resistance can also be obtained by the 
acquisition of entirely new genes via HGT (Boolchandani et al., 2019). This 
becomes a problem when ARG from non-pathogenic bacteria are transferred to 
pathogenic bacteria leading to clinically significant antibiotic resistance. HGT 
enables resistance genes to move between bacterial cells and also between 
different ecosystems. There are three main mechanisms of HGT – transformation, 
transduction and conjugation. Natural transformation is an active mechanism for 
taking up free DNA from the environment, conjugation occurs through direct 
contact between a donor and a recipient cell and transduction involves bacterio-
phages for the transfer of DNA (Soler & Forterre, 2020). Integrons are frequently 
carried on conjugative plasmids, and they are considered the primary agents of 
bacterial evolution due to their role in the dissemination of ARGs, development 
of MDR and their ability to add gene structures into bacterial genomes (Uyaguari-
Díaz et al., 2018). Therefore conjugation is presumably the principal route of 
HGT for antibiotic resistance spread in bacterial communities. 
 
 

3.2. Spread of antibiotic resistance from anthropogenic 
sources to natural environment  

Antibiotics and ARGs from anthropogenic sources can enter the environment 
through various routes (Figure 4), such as the discharge of hospital and municipal 
sewage, antibiotics manufacturing industry and landfill leachates of antibiotic 
disposal, animal husbandry, runoff from agricultural fields fertilized with manure 
or sewage sludge and fish farming (Ben et al., 2019). This results in environments 



18 

where the natural environmental microbiome is mixed with antibiotics, ARGs 
and resistant bacteria from anthropogenic sources (Berglund, 2015) and it enables 
evolving of new resistant strains via HGT. In turn, humans may come into contact 
with resistant bacteria by numerous routes (Figure 4), for example consumption 
of crops grown using contaminated sludge or manure as fertilizer, drinking of 
water drawn from contaminated groundwater or surface water and swimming in 
marine water linked to contaminated surface water (Berglund, 2015). 
 

 
Figure 4. The network of antibiotic resistance spread routes between anthropogenic and 
natural environments. The figure is modified from Ben et al., 2019. 
 
Especially synthetic antibiotics, like sulfonamides and quinolones, and corre-
sponding resistance genes can be used as human impact markers assessing natural 
environment quality. Sulfonamide resistance is one of the most widespread types 
of resistance and is very difficult to eliminate because sulfonamide resistance 
coding sul1 gene is always located on a class 1 integron carrying plasmid (Poey 
et al., 2019). Also, many qnr genes (e.g., qnrA and qnrB) have been found 
associated with class 1 integron carrying plasmids, making quinolone resistance 
a trait often associated with other resistance determinants co-carried on the inte-
grons (Berglund et al., 2015). 
 
 

3.2.1. Wastewater treatment plants 

The main goal of wastewater treatment is to remove organic compounds, nutrients 
and pathogens from the water, and the conventional wastewater treatment plants 
(WWTP) as well as alternative wastewater treatment systems such as constructed 
wetlands (CW) are not designed to remove micropollutants, including antibiotics, 
ARB and ARG (Sabri et al., 2020).



19 

WWTPs are one of the main sources of both ARB and ARGs released into the 
environment (Fang et al., 2017). As only a small amount of antibiotics is meta-
bolized in the human body, most of the dose is excreted and reaches WWTPs 
with sewage. It has been shown that the selection for resistant bacteria occurs 
even at very low antibiotic concentrations (up to several hundred-fold below the 
minimal inhibitory concentration) (Gullberg et al., 2011), which makes it very 
difficult to establish a safe concentration of antibiotics in the wastewater. More-
over, as ARGs are mainly located on MGEs, the high density of bacteria coupled 
with high nutrient levels in WWTPs provide an optimum environment for HGT 
among bacteria (Karkman et al., 2018) which are subsequently released to the 
environment via the discharge of purified water from WWTPs. For example, the 
concentration of sulfonamide resistance encoding sul1 gene has been reported to 
be in the range of 1.2×103–4×107 copies/mLin the WWTP effluent (Harnisz et 
al., 2020; Laht et al., 2014). Hultman et al. (2018) has shown that the tetracycline 
resistance encoding tetM gene was carried in different bacterial families in the 
WWTP influent and effluent water – members from the families Methylophilaceae, 
Neisseriaceae and Rikenellaceae harbored tetM in effluent water. In contrast, 
these families were not observed to carry the gene in the influent, suggesting 
possible HGT events. 

Conventional WWTPs vary according to their size, from small WWTPs treating 
up to 2000 population equivalent (PE), medium WWTPs treating 2000 to 10,000 
PE, and large WWTPs treating over 10,000 PE of wastewater (Harnisz et al., 
2020). While large WWTPs often harness some additional disinfection processes 
(e.g., ultraviolet light sterilization, chlorination, ozonation, reverse osmosis, 
activated carbon absorption, ultrafiltration) before treated wastewater discharge, 
small WWTPs usually do not. Consequently, it has been suggested that the highest 
abundances of ARGs are found in effluents of small (discharge ≤ 300 m3/day) 
WWTPs, which are also the most numerous types in some regions, including in 
vicinity of the Baltic Sea (Harnisz et al., 2020). 

Treated wastewater is most often discharged to streams and rivers, which can 
contribute to further dissemination of both ARB and ARGs among environmental 
bacteria and this creates a potential threat to the health of humans and animals 
using water resources as ARGs and ARB carried into the environment can be 
transferred again into these organisms (Osińska, et al. 2020). Freshwater bodies 
accommodate natural collection of bacteria that may allow sewage derived ARGs 
(and the MGEs they are located on) to persist and eventually return to human and 
animal pathogens, as the same wastewater receiving waterbody may serve as a 
drinking water reservoir (Czekalski et al., 2015). 

Constructed wetlands (CWs) are wastewater treatment systems that apply a 
combination of chemical, physical and microbiological processes for water 
purification. CWs are increasingly used as alternatives to traditional WWTPs due 
to their low cost, low maintenance, and good wastewater purification efficiency 
(Button et al., 2016). The treatment performance of CWs is mainly based on the 
combined action of microbes and filter material which may be complemented by 
plants (Truu et al., 2009). Different types of CWs are often combined in sequence 
as hybrid systems to enhance wastewater treatment efficiency. CWs have been 



20 

shown to be efficient in reducing not only organic contaminants and nutrients in 
wastewater but also antibiotics, ARB and ARGs (Fang et al., 2017; Pazda et al., 
2019). 

 
 

3.2.2. Agriculture and mariculture 

Studies have shown a direct relationship between antibiotic use and the emergence 
of resistant bacteria (Ventola, 2015). Less than ten years ago, over 75% of anti-
biotics used annually in EU and USA were consumed in agriculture (OECD, 
2016), leading to potentially major repercussions to food safety and human health 
as antibiotics, ARB and ARGs can be transferred to humans with food. However, 
the use of antibiotics for growth promotion has been banned in all the EU countries 
since 2006 and in USA since 2017. The 2018 EU Regulation on veterinary medi-
cines prohibits the prophylactic use of antibiotics in groups of animals, restricts 
metaphylactic use of antimicrobials in animals, and provides for the possibility 
to restrict the use of certain antimicrobials (e.g., carbapenems are not allowed to 
use in livestock) to human use only (OECD, 2019). 

Despite the efforts to reduce antibiotic consumption in the agricultural sector, 
the agricultural use of antibiotics still severely affects the environmental micro-
biome as up to 90% of the antibiotics given to livestock are excreted in manure 
and then widely dispersed through fertilization into groundwater and surface 
runoff (Ventola, 2015). Manure composting before land application is recom-
mended to control potential crop contamination with fecal pathogens, but since 
composting is not effective at eliminating all bacteria, excess ARB and ARGs 
may still be present (Jacobs et al., 2019), and in some cases, ARG concentration 
could even rise during manure composting (Nõlvak et al., 2016). Also, the wide-
spread practice (albeit less so in the Baltic Sea region) of irrigation of crops with 
treated wastewater is a high potential pathway for the introduction of antibiotics 
and ARGs into the agroecosystem (Ben et al., 2019). 

Aquaculture farms have been suggested to be hotspots for ARG enrichment 
and transfer due to the prophylactic and therapeutic use of antibiotics (Cabello et 
al., 2013). As coastal fish farms often use an open cage system, water transfers 
freely from the farms to the surrounding water and eventually to the sediment 
(Muziasari et al., 2016). Oxytetracycline, sulfonamide-trimethoprim combination 
and florfenicol are used to treat fish infections and are also important in human 
medicine (Muziasari et al., 2017). As the quinolone resistance encoding qnrA 
gene is located on the plasmids of environmental microbes and is originated from 
a water-dwelling bacterium, it is suggested that direct selection for the plasmid 
containing the resistance gene may happen in antibiotic contaminated habitats 
such as the fish farms (Martinez, 2014). In the Northern Baltic Sea, Muziasari et 
al. (2017) showed that ARGs encoding resistance to tetracycline, sulfonamide, 
trimethoprim, and aminoglycoside (an antibiotic that has never been used at the 
Finnish fish farms) were enriched in the farm sediments and were abundant and 
persistent in the sediments for several years but were not detected in sediments at 
a distance of 200 m from the fish farms.



21 

3.2.3. State of antibiotic resistance in receiving waterbodies 

While antibiotic resistance is a major and growing public health concern, the 
surveillance of it in environmental settings is remarkably limited. Aquatic environ-
ments, including surface and groundwater bodies, receive effluents from WWTPs, 